
 

FINAL  

INNOVATION AND EFFICIENCY STUDY 

of the Phoenix Water Services Department 

B&V PROJECT NO.173843 

PREPARED FOR 

City of Phoenix, AZ 

27 FEBRUARY 2012 

  ®

®

©
B

la
ck

 &
 V

ea
tc

h
 H

o
ld

in
g 

C
o

m
p

an
y 

2
01

1
. A

ll 
ri

gh
ts

 r
es

e
rv

ed
. 





City of Phoenix, AZ | INNOVATION AND EFFICIENCY STUDY 

 
BLACK & VEATCH | Table of Contents                                                                                                                FINAL i 

Table of Contents 
 

LIST OF ACRONYMS ................................................................................................................... v 

Executive Summary .................................................................................................................. 1 
[...]
A1.7.3 Continue to use 1-B4 (Hayden) and 1-ES1 (64th Street Res) as Priority Supply 
for North Zone 1 instead of 1-B3 North PS (Rio Salado) 

When the Verde WTP and Verde Main are placed out of service, the Department has 

indicated that they will use Booster Pump Station 1-B4 as the priority supply for Zone 1 North 

instead of Booster Pump Station 1-B3 North because Booster Pump Station 1-B4 has a lower lift 

into Zone 1 North compared to Booster Pump Station 1-B3. Black & Veatch agrees with this 

operational strategy as this will save the Department money as estimated in Table A1.7.3-1 and 

result in lower kWh usage. 

 



Innovation and Efficiency Study | City of Phoenix, AZ 

 
112  FINAL                                                                                                                                            MARCH 2012 

Table A1.7.3 -1 Use 1-B4 (Hayden) and 1-ES1 (64th Street Res) as priority supply for 
North Zone 1 

Estimated Costs Estimated Savings 

Staff time to change the zone operating 
guidelines. < $1,000. 

$81K per year assuming average 10,000 gpm flow shift 
from 1-B3 North to 1-B4. 

A1.7.4  Stage 2 D/DBP Rule Savings Recommendations 

 Continue to evaluate reducing average reservoir storage volumes. Black & 

Veatch evaluated average storage volumes in reservoirs for years 2009, 2010 and 

2011 through May. The evaluation shows many reservoirs have had the average 

volume reduced as recommended in the 2008 Reservoir Management Plan. However, 

there are a few where additional reductions should be reviewed and potentially 

implemented these include: 

Reservoir Name 

Reservoir 

Volume, MG 

% Volume 

2009-2011 

(May) 

2A-ES1 Shaw Butte 10 56% 

2C-ES1 Papago 3 54 % 

3S-ES1  Upper Mineral 1 50% 

6A-ES1  Happy Valley 5.2 60% 

8A-GS1 1 52% 

9A-GS1 1 68% 

 

Continuing to reduce average storage volumes to those required for fire flow, 

diurnal and operational storage requirements will reduce water age and system 

THMs. The savings resulting from implementing this recommendation are difficult 

to estimate because it depends greatly on the variable surface water quality 

characteristics. However any reduction will reduce level of treatment required and 

costs. 

 Continue to evaluate removing some distribution storage reservoirs from 

service. As recommended in the Reservoir Management Plan the Department is 

evaluating removing some reservoirs from service. Black & Veatch agrees with this 

strategy as it will reduce (1) the overall water storage volume in the distribution 

system, (2) reduce THM production and (3) reduce treatment requirements and 

costs to comply with the Stage 2 D/DBP rule requirements. The cost savings 

resulting from implementing this strategy is difficult to estimate because it depends 

greatly on the variable surface water quality characteristics. 

 Continue to evaluate seasonal operation of reservoirs aeration systems. 

Depending on the effectiveness of other distribution changes such as limiting 

reservoir storage volumes and reducing chlorine residual, aeration in distribution 

reservoirs may not be required at all times. Surface aeration and diffused aeration 

requires a fairly substantial amount of energy and will result in higher energy use 



City of Phoenix, AZ | APPENDIX A – INNOVATION AND EFFICIENCY STUDY 

 

BLACK & VEATCH                                                                                                FINAL                         113 

and costs. Therefore, it will be important that the Department continues to evaluate 

the effectiveness of these THM reduction strategies and determine if reservoir 

aeration needs to be utilized at all times or can it be operated seasonally. Black & 

Veatch concurs with seasonal reservoir aeration if found feasible relative to THM 

goals and other treatment costs cost effectiveness. Table A1.7.4-1 shows 

implementation needs, costs and savings for seasonal reservoir aeration.  

Table A1.7.4-1 Seasonal Distribution Reservoir Aeration Operation 

Implementation 

Requirements Estimated Costs Estimated Savings 
 Trending of collected THM data. 

 Data visualization showing 
location in distribution system. 

 Zone Operating Guide (ZOG) 
update. 

Low compared to potential 
savings. 

Savings from not operating aeration 
3 months/ yr estimate ~ $131K/yr 

 

A1.7.5  WTP Savings Efforts to Continue and Recommendations  

 Continue to evaluate maximizing production at the 24th Street WTP.  The 

Department is preparing a WTP Utilization Strategy balancing supply, water quality 

and costs parameters. A production capacity of up to 120 MGD could be supplied to 

a large area of the distribution system from the 24th Street WTP without additional 

pumping compared to water from the Deer Valley WTP and Val Vista WTP, which 

require additional pumping to supply the distribution system. A higher level of 

production from the 24th Street WTP will need to be weighed against the 

Department’s water quality goals particularly if reduction in flow from the Val Vista 

WTP is contemplated as the Val Vista WTP GAC Contactors provide a higher level of 

treatment relative to reducing distribution system disinfection byproducts (THMs) 

compared to the treatment provided by the biological activated carbon filters at the 

24th Street WTP. 

 Off Peak Operation of WTP Solids Dewatering Centrifuges. The following is 

additional information in support of the Report recommendation for operating WTP 

solids dewatering Centrifuges during off-peak energy rate periods:  The turbidity 

removed from the raw water at the water treatment plants along with the treatment 

chemical residuals must be partially dewatered and removed from the treatment 

plant sites. The Department has permanent dewatering centrifuge installations at 

the 24th Street, Deer Valley, and Val Vista WTPs and a temporary dewatering 

centrifuge at the Union Hills WTP. Sludge treated at Union Hills WTP is usually 

thickened and then hauled to City Property for sludge injection. The temporary 

centrifuge at Union Hills WTP is operated on a less frequent basis when sludge 

injection is not available.  

As described in the Report there is a potential for cost savings at 24th Street, 

Deer Valley, and Val Vista WTPs if the centrifuges are operated during the off-peaks 

utility rate periods. There is sufficient centrifuge system capacity available to do 



Innovation and Efficiency Study | City of Phoenix, AZ 

 
114  FINAL                                                                                                                                            MARCH 2012 

this. The centrifuges would be operated during off-peak hours and the hauling bins / 

trucks would be filled during off-peak periods (primarily at night). Then during on-

peak hours the centrifuges would be off and the Department’s sludge hauler would 

haul the sludge loads to the landfill so by the time off-peak energy rate times roll 

back around the bins are empty and ready for filling during the off-peak hours. If 

implementing this opportunity the Department would need at least two operators at 

the WTP during the off-peak period. Currently VVWTP has two operators at night 

(off-peak) shift but Deer Valley WTP and 24th Street WTP do not. If Verde WTP is 

mothballed as planned then there is a potential for operators to be shifted to Deer 

Valley WTP and 24th Street WTP to take advantage of this opportunity. The 

potential energy cost savings for the three WTP totals about $95,000 / year after 

subtracting the cost for the shift work differential.  

 Continue to reduce the recycle flow volume at Val Vista WTP. When water is 

filtered the filter media captures turbidity and other particles. Periodically the water 

treatment plant filters must be backwashed to remove the solids trapped by the 

filters. This backwash water is captured and treated to thicken the solids, and the 

water remaining is recycled back to the start of the treatment process. In addition 

water is a large part of the sludge flow that is removed from WTP pre-sedimentation 

and sedimentation basins. To recapture as much water as possible the WTPs have 

treatment basins to thicken the sludge and recycle the water removed through the 

treatment process. The percent recycle water flows at the Department’s WTPs was 

compared for the months operating with ferric chloride as the coagulant and is 

shown in Table A1.7.5.-1. 

Table 1.7.5-1 WTP Recycle Water Comparison 

Parameter 
24th 

Street DVWTP1 VVWTP UHWTP 

Percent Return Water, since Ferric, % 5.3% 7.19% 15% 5.0% 

Note 1. Reflects operation with sand ballasted flocculation process 

As shown in Table 1.7.5-1 the amount of recycle water at the Val Vista WTP 

is two to three times more than the recycle water at the Department’s other WTPs. 

The percentage of recycle water at the other Department WTPs is below the rate 

typical of other WTPs using the similar processes. A recycle rate of about 10 percent 

is typical at other conventional treatment WTPs. The other Phoenix WTPs recycle 

rate is less than typical rates likely due to the centrifuge dewatering operations and 

the Department’s optimization of their treatment process.  The Department and 

VVWTP staff are aware of the high rates at VVWTP and corrective actions are being 

taken including repairing leaking valve and gate seats and seals, and adjusting the 

sedimentation basin sludge draw-off timing based additional monitoring 

information.  

If the Department were to reduce the recycle water rate at the VVWTP by 

half of what it is today, the potential savings is $498,000 per year based on the total 



City of Phoenix, AZ | APPENDIX A – INNOVATION AND EFFICIENCY STUDY 

 

BLACK & VEATCH                                                                                                FINAL                         115 

WTP flow (Phoenix and Mesa), current recycle rate and current treatment chemical 

costs.  

 Continue to Evaluate Reducing the Val Vista WTP GAC Fluff Backwash 

Frequency. The amount of time between “fluff” backwashes depends on the GAC 

media loading rates, which is controlled by the amount of flow treated. The initial 

recommendation for contactor run-time between fluff backwashes will be every 

four weeks. Through operation of the contactors and measuring GAC media 

compaction, the duration between fluff backwashes could be increased. If it were 

increased to each cell once every 6 weeks the cost savings in recycle water 

retreatment would be $6,000 / year. 

 Continue to Evaluate Reducing the GAC usage rate at Val Vista WTP. The post-

filter GAC contactors at the Val Vista WTP are under construction and schedule to be 

operational by January 2012. The Department has a consultant reviewing 

operational strategies for the GAC contactors to optimize the use of the GAC based 

on influent TOC and the target effluent TOC goals. The consultant is also charged 

with developing a spreadsheet or other tool to assist Val Vista WTP operators with 

making decisions on GAC contactor flow and contactor operations to achieve the 

target WTP effluent TOC at the lowest GAC use rate. Based on previous water quality 

studies the GAC contactor change out frequency at Val Vista WTP was estimated to 

be one contactor per month resulting in a staggered GAC contactor bed exhaustion 

rate and an overall change-out frequency of once per year. Utilizing the 

Department’s current bid for GAC regeneration of $0.595/lb, the cost for GAC at Val 

Vista is $5 M per year at the once per year change-out rate. If the GAC usage rate is 

reduced, the savings realized could be substantial. However, the savings will be 

highly variable due to the highly variable nature of the raw water quality. 

Conditions, such as the Wallow Fire, may actually increase the required treatment 

and will substantially decrease potential savings. However any optimization of the 

GAC usage will help reduce potential treatment costs.  



Innovation and Efficiency Study | City of Phoenix, AZ 

 
116  FINAL                                                                                                                                            MARCH 2012 

Appendix B – Wastewater System 

B1.1 Wastewater Collection Lift Stations 

The Department’s wastewater collections system operations are described in the 

Report. Unlike the water distribution system there are no real opportunities to utilize time-

of-use rates for sewer lift stations. This lack of savings opportunity is because there are no 

sewage storage / equalization basins available to store wastewater until off-peak utility 

rates are available. For comparison purposes, the total energy cost for the Department’s 

sewer lift stations is 0.5% of the total energy cost in the water distribution system. There 

may be opportunities for some efficiency gain at lift stations, such as evaluating pump 

efficiency and replacing older inefficient pumps with newer pumps equipped with high 

efficiency motors. The Department’s energy audit programs will help identify pumps and 

motors that are candidates for these upgrades. 

B1.2     Wastewater Treatment 

A summary of efficiency opportunities for the 23rd Avenue and the 91st Avenue 

Wastewater Treatment Plants and the Department’s current efforts as well as other 

comments is included in Table B1.2-1. 

B1.2.1 Continue with Solar Drying of Biosolids at the 91st Avenue WWTP 

The following is additional information in support of the Report recommendation 

for solar drying of biosolids at the 91st Avenue WWTP. The dewatering centrifuges at 91st 

Avenue WWTP dewater digested biosolids to approximately 20% total solids. The WWTP 

has a contract with a biosolids hauler to take the dewatered biosolids to landfills or other 

land application sites. The daily biosolids production ranged between 400 and 600 wet 

tons/day in 2009 and 2010. After conducting an extensive pilot testing program, the 

Department applied for and received permission from the County to start full scale solar 

drying of the dewatered biosolids at the 91st Avenue WWTP. The Department has modified 

their air permit to allow for this. Data shows that up to 100 percent of the biosolids can 

successfully be solar dried in the summer and about 50 percent in the winter. The optimal 

dryness for the solar dried biosolids product is approximately 50-60 percent. The  

Department’s current biosolids hauling contract is based on a rate structure that 

incorporates haul miles as well as the weight of biosolids hauled. As the number of daily 

tons decrease the unit cost / mile increases. The contract expires in the fall 2011. The 

Department estimates after rebidding their savings from solar drying may be up to 

$1,000,000/year. A percentage of this savings is offset by the additional labor required for 

the solar drying operations including hauling biosolids to the on-site solar drying areas, 

periodic turning of the biosolids and loading the dried biosolids. The Department uses 

existing equipment for the additional handling. The total costs for the additional labor is 

currently unknown; however operations staff is undertaking a detailed study to quantify 

these costs.  

 



City of Phoenix, AZ | APPENDIX B – INNOVATION AND EFFICIENCY STUDY 

 

BLACK & VEATCH FINAL                                117 

Table B 1.2-1 Wastewater Treatment Plant Efficiency Opportunities 

NO. Saving Opportunity Implementation Needs 
Short 
Term 

Long 
Term Department Current Efforts / Other Comments 

1 
 

Solar dry the dewatered solids 
at 91st  Avenue WWTP to save 
on sludge weight, volume and 
hauling costs. 

 Rebid the contract when it is 
up for renewal in fall 2011. 

X 

 

 After conducting an extensive pilot testing program. The 
Department applied for and received permission from the 